




Date : 2018-10-24

CERTIFICATE OF COMPLIANCE

This certificate of compliance validates the following			
TEST REPORT NUMBER 'Assessment Reports' are not acceptable	2013-B-4417/02.2 2013-B-4417/03.2	CLASSIFICATION REPORT	2013-B-4417/01.2
DATE OF ISSUE	2014-08-18	DATE OF ISSUE	2014-08-18
DATE OF EXPIRY	Not applicable	DATE OF EXPIRY	Not applicable
Manufacturer details (TO BE COMPLETED BY CLIENT)			
NAME OF FACTORY/ MANUFACTURER	STEINART FACTORY L.L.C.	NAME OF THE BRAND	Stein Art
FACTORY ADDRESS / REGION (STREET / TOWN / CITY / COUNTRY)	Block No. 21, Plot No.47, 48 Old Sanyia Umm AL Quwain United Arabic Emirates	MODEL / NO	Sandstone
WEBSITE	www.steinart.ae	LOGO ON THE PRODUCT	
TEL	00971/503667540	EMAIL	info@steinart.ae



Product Details From Test Report		Reference Test Report page NO
DESCRIPTION OF THE PRODUCT (TECHNICAL DETAILS FROM TEST REPORT, SUCH AS ACTUAL FIRE RATINGS/DIMENSIONS/THICKNESS/ SENSITIVITY ETC)	Structured wall covering (sealed) as plates, back side: mesh, adhered with mineral adhesive	1
TEST STANDARD (SUCH AS ASTM/BS EN/ DN ETC)	DIN EN ISO 1716:2010- 11 DIN EN 13823:2010-12	2
TEST DESCRIPTION	Performance characteristics of the fire performance class A2 acc. To DIN EN 13501-1:2010-01 clause 11.2	1
SPECIFICATION OF TEST SPECIMEN	Appearance: structured wall covering (sealed) as plates, back side: mesh, adhered with mineral adhesive Thickness: 1,88 mm Area weight: approx. 1900.0g/m ² Quantity provided: 10 plates (approx. 12 m ²) +15 kg adhesive Substrate: gypsum plasterboards acc. to DIN EN 13238:2010-06 ² Mounting and fixing: adhered with 1095g/m ² Joints: vertical at 200 mm, slotted blunt	1
TEST RESULT (SUCH AS PASSED CRITERIA ___/ COMPLIED TO ___/ DURATION ___/ OBSERVATION ___/ ETC)	DIN EN ISO 1716:2010- 11 passed DIN EN 13823:2010-12 passed Ignition after 1:50 minutes, no burning after end of test the fire behavior is classified: A2 smoke production is: s1 burning droplets/particles is: d0	2 4
PRODUCT APPLICATION GUIDELINE (END USE) (CLEARLY STATE THE END USE WITH SPECIFIC APPLICATION, SUCH AS EXACT FIRE RATING/TO BE INSTALLED IN ___/TO BE INSTALLED AT ___/TO BE CONNECTED WITH ___/TO BE INSTALLED WITH ___ ETC ALONG WITH ANY WARNINGS SUCH AS NOT TO BE USED IN ___/NOT TO BE INSTALLED AT ___/ NOT TO BE INSTALLED WITH ___ ETC.	The classification of sandstone applies only to the direct application of the building product to substrates made of plasterboards and all building products and all building products of the euro- classes A1 and A2-s1, d0 with the tested type of mineral adhesive.	4



t]

Laboratory and Certification body details			
NAME OF CERTIFICATION BODY	MPA Dresden GmbH	NAME OF TEST FACILITY	MPA Dresden GmbH
CERTIFICATION BODY ADDRESS / REGION <small>(STREET / TOWN / CITY / COUNTRY)</small>	Fuchsmühlenweg 6F D-09599 Freiberg Germany	TEST FACILITY ADDRESS / REGION <small>(STREET / TOWN / CITY / COUNTRY)</small>	Fuchsmühlenweg 6F D-09599 Freiberg Germany
WEBSITE	http://www.mpa-dresden.de	WEBSITE	http://www.mpa-dresden.de
TEL	+ 49(0)3731 20 393-0	TEL	+ 49(0)3731 20 393-0
EMAIL	info@mpa-dresden.de	EMAIL	info@mpa-dresden.de
ACCREDITED BY <small>(NAME OF ACCREDITATION BODY WHICH ISSUED ACCREDITATION TO THE CERTIFICATION BODY, ALONG WITH WEBSITE)</small>	DAkKS Deutsche Akkreditierungsstelle GmbH http://www.dakks.de	ACCREDITED BY <small>(NAME OF ACCREDITATION BODY WHICH ISSUED ACCREDITATION TO THE LABORATORY, ALONG WITH WEBSITE)</small>	DAkKS Deutsche Akkreditierungsstelle GmbH http://www.dakks.de
AS PER <small>(STANDARD TO WHICH THE CERTIFICATION BODY IS ACCREDITED TO)</small>	DIN EN ISO/IEC 17065	AS PER	DIN EN ISO/IEC 17025
VALIDITY	2023-08-19	VALIDITY	2019-08-10
REFERENCE NUMBER:	D-ZE-17819-01-00	REFERENCE NUMBER:	D-PL-17819-01-00
CERTIFICATION MARK			

(ENDORSEMENT) TO BE SIGNED BY MANUFACTURER			
NAME OF MANUFACTURER'S SIGNATORY	Yasmine Jidar	SIGNATURE	
EMAIL / TEL	yasmine@steinart.ae + 971 503667540	FACTORY OFFICIAL SEAL	
NOTES: I Undertake that all data and information provided are genuine and accurate			

(ENDORSEMENT) TO BE SIGNED BY CERTIFICATION BODY			
NAME OF CERTIFICATION BODY SIGNATORY	Grad. Eng. Bernd Ruhle	SIGNATURE	
EMAIL / TEL	b.ruhle@mpa-dresden.de + 49(0)3731 20 393-0	CERTIFICATION BODY OFFICIAL SEAL	
NOTES: I Undertake that all data and information provided are genuine and accurate			

ATTACHMENTS:

- COPY OF 'CERTIFICATE OF COMPLIANCE' ISSUED BY CERTIFICATION BODY (OLD OR NEW)